



CERTIFICATE OF TEST

Reference No. : 521153090281

We hereby declare that
the articles

(A) JT005 Warp knitted fabric 100% polyester hi-vis yellow (hi vis yellow)

Submitted by

Name: HAINING JINTAI NEW MATERIAL CO., LTD

Address: NO.1 SHUANGBEI ROAD HAINING ZHEJIANG CHINA

Complies with the requirements of the standards

EN ISO 20471:2013+A1:2016: Personal Protective Equipment - High-visibility clothing

Clause 5.1 Colour Performance Requirements of New Material

Clause 5.1 Colour Performance Requirements of Material after 50 Domestic Washing

Clause 5.2 Colour Performance Requirements of Materials after Xenon Test

Clause 5.3.1 Colour Fastness To Rubbing

Clause 5.3.2 Colour Fastness To Perspiration

Clause 5.3.3 Colour Fastness To Washing

Clause 5.3.3 Colour Fastness to Hot Pressing

Clause 5.4 Dimensional Change after 5 Domestic Washing

Clause 5.5.2 Bursting Strength

Clause 5.6 Physiological performance - Water vapour and thermal resistance

The full details of the tests and the results are given in test report

No.: SL52115309028101TX Dated: September.24.2021

This certificate is valid only for the applicant's selected test items and must not be used without the attached test report. This certificate must not be confused neither with the EU type examination certificate released by Notified Body nor with the conformity declaration released by manufacturer.

This certificate of test is a summary of test results of specified test report, issued by SGS-CSTC Standards Services (Shanghai) Co. Ltd, accredited by CNAS, <http://www.cnas.org.cn>.

Signed for and on behalf of

SGS-CSTC Standards Technical Services (Shanghai) Co. Ltd

